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Received by
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Work fct
Sul Binint of Aflnvly
Description of Materials SUBBALLAST
REI+E00 TO S53+B00 (0.7}
Location 1@ be Used 5E3+800 TO 583+020 0.7}
564+120 TO 564+360 (0.7)
MAR Approval Mo Date
Supglier Name
I_reﬂ Récpuirimant Specification Clause
Referance Photos Yas attached / Na Other
iterm | Description Linit Cwantity | Arrival Date | Mote
1 | Seive Analysis M3 5000 2/4/2023
2 | Atterberg Limits M~3 5000 | 2/9/2023
3 Proctor M»3 5000 /9 /2023
4 | Los Anglos M*3 5000 | 2/9/2023
5 specific gravity M3 5000 3/9/2023
6 |CBR M~3 5000 3/9/2023
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Contractor Designer Company
Company GOMAA BADER COMPANY
Contractor GB63-5B-T
Refrence
Nama Sign Date 3,/9/2023 Tima
Issued by =
Eng/ AHMED 4
Contractor FOUAD Mﬂ*lﬁ\lﬁ
B [ op [ Mm] ¥ | H | MM
Recened by MAR H
ER 3 8 | 2023
5L to 521 Olio 53 K XN Moke
Saation Relerence REFETENDE ot Kilarmariar point onky Stir Km m uses
Wk
Sub Element of Acthity
Description of
Materials TN
Location to be
Used 563 KE.M
lem Spacification Test Reguirment Test Result Attachment Remark

1 ASTM D 75 Apgregate Sampling According Spacification

2 ASTM C 136 Sieve Analysis According Spacification

3 ASTH D 1440 Paszsing Seve 8200 3.5%

4 ASTM D 4318 Atterberg Limit M.P

3 ASTM D 2074 Moisture content 1.3%

B ASTM D 1557 rtodifid Proctor 2223

7 ASTM T 335 Los Anglos 24,08%

B ASTM D B4TI specific gravity 2524

9 ASTM D 1BE3 CBR 91.4%
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FARTICLE SIZE DISTRIBUTION OF SOIL

TING DATE L3033 ZOKE SE3s000 |  sab+n00
ocation KP SE3+000
= . Material Sub Saliasi
COMPANY Gomaa Bader 7
dovisupl inspection teat |  operate by
Z-Gradint test
A-grodation of bulk materims BANPLE WRIGHT il 20145.00 @ table classity
e aize 3 1102 1 11 in an i PASS soil classify
M retsinad {gi oo i e T B0 "ann A FELET A--a
‘Curulaibes Baiained g 1] e o B E2E4.D BA4E.0 10356 0 (ERFT N PRI 2223
urmiatye Fateined % pa 4.0 ] R | 4.3 E1E TEZD Wi T35
Comslanive Paasing W 3.0 | R BEA1 T30 887 “.r 24.8 B.5.G 2524
CBR o1.4%
;w WT.OF sample AL00 g
simve size L[] Al 200
Cumniative Ritanel gl | 20500 53,00 A29.00
Coamuistive Restsined 5 49,00 T80 0680
Cummiative Pestieg % 59.00 T AD 14,20
Bl sireding 3 1102 1 M 12 NE Ed LR W an #200
slovn slzedmm] 60.0 wE 25,0 18.0 125 L T 478 200 | D425 | 007E
Cumulsiive Passing % 100.0 9.0 BE T30 68.7 o7 24.8 14k 6.8 LS
P NP
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[TESTING DATE ] ZONE S82+0D0 | Bas+00D
ipcartion K.F 583+000
Pt Maberial Bigh Ball
[rensE COMPANY Gomas Bader "
oparate by
Wizl ol smpty meddl ; ML BIAX Dy Diemsity e
Mlaodd Volume: 21049 Warer comiem Y .
trial mo : i H ) 4
WL OF Mold+ weet sadl DETE ADRES G Linge 10 L
W, WET 50l MBED 4TIED ETTTT ABSLI
Wit Density 1187 1150 1383 FE 11}
Tare Ma, 5 ] il il H & i 1
Tare wi, . 162 o A | Fodl | i) n.T 54 154
WL O wrek mail & farw 1156 LTS 1353 1393 1484 (£ ¥ [ELY 1
WL O dry il £ tmre it | nam | opEes (L5 T . T I 1471 R
WL O waner b4 ] 1.8 55 L] a3 3 iid 1.4
W O diy sl #EE B 10,7 T 1148 (ITF] 1208 (FT ]
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iy Diemsity Laun 1140 b 315 T
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Absorbtion & Aggregate specific gravity
AASHTO-TBS
TESTING DATE: 12023 ZONME SE2+000 S65+000
IL{EATIGN e Material Sub Ballast
INAME COMPANY Gomaa Bader
' Waight of sample | 200000 | gm
Weight of saturated -dry surface sample (B} 2032.00 gm
Weaight of saturated sample n water [C) 124218 gm
Weight of dry sample afler heating [A) 1993.30 gm
Results:-
| Bulk gpecific gravity = A | (B-C) 2524
Apparent spacific gravity = A IA-C) LESA
| Asorbiion = | B-ANA 1.042 T

Los Anglos alkiizsion AASHTO-T96

Rosults:-
Weight of sample | Weight of sample after test
before best {gm) {Gin) Abrasion ratio (%)
5000 ares 24.08
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California Bearing Ratio TEST
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Campection % for Mokl Minsiture Hatio After Compacted Mold Swellimg
Wiaid Ma. ] Tare No, w_| il M. [
Skl Vol oy EEE 'l'-r'l"l'.%! 1450 [T |
Wl W [ fikdd AW W, g 18448 Toviast 1 |
Wlakel WY - Wt WY igm} disn Tara WT, +livy W1 (gm) 1Tal_ [ Witk mm) ol
'll'-'-Hl'T.hl 139 285 X Lsirercy il
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a
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Contractor
GOMASA BADER COMPANY
Com pany
Contractor GBG63-5B-8
Refrence
Kame Sign Date 6/9/2023 Time
tssued by
Eng/ AHMED
Contractor FOLAD M . Ln\{
e | (] M-M ¥ HH |
Received by ik =K
ER & g | Iy
Dl b 53 i OO kota
Depet Reference For Kilometer paini anby St Km i used
Wk Aty
Bub Blemant o Actiky
Description of Materials SUBBALLAST
S62+000 TO 562+100 {0.7) 564+020 TO 564+120 (0.7)
Locatbon to be Used 564+820 TO 56844040 {0.7) 584+360 TO 584+420 (0.7)
SE2+700 TO S62+740 (0.7}
MAR Approval No Date
Supplier Mame
Test Requirement Specification Clause
Reference Fhotos Yas attached / Mo Other
Itemn | Description Unit Quantity | Arrival Date | Mote
1 Selve Anabysis K*3 5000 4/9/2023
F] Atterberg Limits M43 5000 4/9/2033
3 | Proctor M3 5000 | 4/9/2023
4 Los Anglos M*3 5000 5/9/2023
5 specific gravity mA3 5000 5/9/2023
& CBR M*3 5000 6/9/2023
Comments by: Commenis by:
peaSis An 1000 ) byor izl il AR ity hemblall it
APPROVAL STATUS
Organisation | Name Sign Date A-AWC-R
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Employers
| Representative
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Contractor Designer Company
GOMAA BADER COMPAMNY
Com pany
Contractor GBEI-5B-8
Refrence
Narm Sign Date §/9/2023 Time
kszued by XN
Eng/ AHMED M M
Contractor ECIUAL % < }
ala] e TR
fecalved by i o 1
ER [ g | 2023
51 40 521 Plta 5 Kp XK Morbe:
Skation Relerence Ciepeod A ference For Kiometer point enly Start Km is used
Wk Aty
Saib Elermnil of Acthfy
Description of
|
Materials ub Ballast
Location to be
K.
Lsed 5R3 K.M
Item Spacification Test Requirment Test Result Attachment Remark
1 ASTM D 75 Aggregate Sampling According Spacification
2 ASTR C 136 Sieve Analysts According Spacification
3 AT D 1440 mem #2200 5.8%
4 A5TH O 4318 Atterberg Limit M.P
g ASTM D 2974 Malsture content 7.3%
G A5TM D 1557 blodifid Proctor 2212
7 ASTM C 335 Los Anglos 22.62%
B ASTM D 6473 spexific gravity 2516
8 ASTHR D 1883 CER B7.4%
maea i 1000 ) by 1Clpall] diglins 2ol by oo Mol 0 |
APPROVAL STATUS
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SEMPLE WEIGHT [g] 38368.00 gm lakie ciasgdy
sieve sizn 3 1172 1 a4 172 E a4 PAES nodl classiy
Mass relsinad g} o TTeD aTEd a8 10008 a0 Amna A-1-a
Cemslative Rscsined |g) na TTER BAEDD M1ED 1PE15.0 162263 PHEYE.D PRO P35 3
Carmisive Astanes & il 23 A i | 34F (18] .7 WG T3%
Curmulsites Fassing % 1080 1 ] L F ] 724 TR 541 163 BEG 1518
CER BT.4%
[8-30ft material gradation. WT.OF sampls icrend m
above skza i 1] 200
Curmuisttes Betsned ig) 16840 HE.50 A20.40
Cumulsties RBelsined %] 3388 3,30 Y
Cumuisthva Pamsing %] 85,12 36.70 1552
mbeve areing a 112 1 I i[F] i Wi Fi0 | wam 2200
plave size{mmi) 50.0 s 8.0 0.0 128 85 475 2,00 [ 0.07E
Cumulethe Pessieg %] 1000 BTa Bz T2.8 84.3 549 .3 240 133 58
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Ahlmtrlim & Aggregate specific gravity
AABHTO-TBS
TESTING DATE: Braizozs ZOHE BE2+000 EEE+D00
LOCATION e Material Sub Ballast
|HAHE COMPANY Gomaa Bader
Waight of sample
Weight of saturated -dry surface sample (B} 193956.00 gm
Waight of saturated sample in water (C) 1215.50 am
Weight of dry sample after heating (A) 1963.00 am
Results:-
Bulk specific gravity = A | (B-C) 2,518
Apparent specific gravity = A §A-C) 2,627
Aszorblion = | B-AJA 1.689 %
Los Anglos abrasion AASHTO-T96
Results:-
Walght of sample |Waeight of sample after test Al
before test {gm) (gm) e
S000 3868 22.62
Lab. Emgineer A OPERATE BY Consuitant Engineer
Mame o v Mame : -w-:.'ﬂ'.f !.I?.-_f-'i
Skgm

vusgef
7
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Desigrer Company
CONtracter | ConmAA BADER COMPANY
Company
Contractor GB63-58-9
Refrence
i E:EH;EM-IMED SJT e Date 16,/9/2023 Time
Contractor SOLTAR P:}h,t-ﬂr &,
€3 | oo || e ¥ HH | MM
::E“h"“"d oy MIR -
16 | § | W3
“ 51E0 525 Dl 53 Kp XXX Mote
Station Heference Depot Aeference Fasr Klicmeter point anly Start Km s used
T T
it Sub Elemaent of Acthicy
Description of Materials SUBBALLAST
563+4B0 TO 563+500 (+0.7)
Location to be Uised 563+480 TO 563+700 (+0.9)
5624700 TO 562-+800 (+0.9)
MAR Approval No Date
Supplier Name
Test Reguirement Specification Clause
Reference Photos Yes attached / No Other
Item | Description Unit Quantity | Arrival Date | Note
1 Sefve Analysis ™3 1000 13/9/2023
Fd Atterberg Limits M3 1000 13/9/2023
3 Proctor mM~3 1000 13/9/2023
4 Los Anglos M3 1000 14/9/2023
5 specific gravity M3 1000 14/9/2023
[ CBR M3 1000 16/9/2023
ais Ao 1000 lyo A Bilas oldally il Yoal pilai
APPROVAL STATUS
| Organisation Mame Sign Date A-AWE-R
1. A
Contractor ENG/ AHMED FOUAD | I1y pu}ﬂfﬂq 4 }
oa/oc* WO rawed  O) SR e e o
GARB*™
Employers
Representative
" Dosignar
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MATERLAL
SWSIrn e SARLN
Contractor Designer Company
GOMAA BADER COMPANY
Company
Contractor GB63-58-9
Refrence
MNarme Sign Date 16/9/2023 Time
tssued by -
Eng/ AHMED ,
Contractar | couAD K }“hﬁ}{‘ #W}
; TEE | G0 | DD | MM ] YT | H | e
Received by MAR it H
ER 16 g | 2023
Bime B Dlte 53 Kp KNX Nots
Statlon Rederemse Dapsert Rubirance Far Wilo=neter point cnly Start Kem is used
Winrk Acthviny
Suiy Elamant of Activity
Description of
Materials Sub Ballast
Location to be
Usad 563 KM
Itermn Spacification Test Reguirment Test Result Attachment Remark
1 ASTM D 75 Aggregate Sampling According Spacification
2 ASTM C 136 Sieve Analysis According Spacification
3 ASTM D 1440 Passing Sieve §200 4.4%
4 AETM D 4318 Atterberg Limit M.P
&5 ASTM D 2974 Moksture content 71.3%
B ASTM D 1557 PAcdifid Proctor 2.23
7 ASTM C 335 Los Anglos 24.08%
B ASTM D 6473 specific gravity 2521
9 ASTM D 1BE3 CER 91.9%
Comments by: Comments by:
e 1000 ] gom wpad Akgllns i pally bl B |
AFIII.I'."-I'A.I. STATUS
Organisation Marme - Date A-AWC-R
Contractor ENG/ AHMED FOUAD f}ﬁﬂt}_{ s
QAfac s Y e fi- r.'l__ it
GARB**
Employers
Representative
* Degner
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FPARTICLE SIZE DISTRIBUTION OF S0OIL

TESTIMG DATE 132023 TOHE sse000 | BiE+00d0
P
P OO e s ek e
1-visusl inspection tust | operate by
2-Cromdiink ted
| A-gradotion of bulk materials SANPLE WEIGHT [g] HE40LD0 gm bt clanaify
shave size 3 1diz i T iz e i PAZS 0l clasaily
Misaa retsined |g) [T 0250 615D _2E10.0 60D WEED | AEOED P
Clumulative Fesained jgi i 13250 SE60LT BITO.0 106800 13E36.0 1340, PRO 2230
Comij lative Rwiained % (-1 ] 15 N a4 4.1 E14 8.7 Wo TI%
Cumilitive Passing % | 1000 5.1 T 4.8 881 5.8 13 B.5.G 281
LDE, 24.08%
CBR #1.0%
| B-gaft materlol gradation WT.OF sample 509,00 gm
shave size 10 4 200
Cumulstive Mstained gl | 167.00 | 33800 | 429.00
Curmdiladve Asipined ' | 33 40 6T ED 5.0
Cemubsiien Passing %|  BE.B0 32440 14.20
|&-General gradient
sieve size(in) 3 1wz 1 L1 112 k11 B4 B0 | W40 # 200
i widos| mim) 50.0 avE 254 18,0 125 LT 478 200 | D425 | ouTs
Cumulaiive Passing % | 100.0 88.1 781 85,8 50,9 488 243 0.8 0.1 4.4
M.P MP M.P

I:E'DIIIIII-I'I‘I

W are ehccutd

S

|} -9~ 2wl




XK

daga sl

‘Elactric Express Train - HER

- From €1 mum’nm&m—h - RATROUH

—

“h.lhl-TFrn FOMA TO MARSA MATROUH

mm‘ﬁﬂl BE3+ITT

dplnjl-l-ulﬂl lnﬂib

A el B

PROCTOR TEST

[TESTING DATE

Sub Ballast
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TH

irial no :

Wi Of Mald+ wet soil

198I5.0

WO, W s,

E4300
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Wi Density

Loy

2,150

Tare Mo

Tare wi
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We OF wet medl & mre
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WL O dry sl & tare

W O wwber
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Electric Expross Train - HSR . .
Frem EI Aln E1 Soknna City Ta 51 Atsme - - MATROUM | |'t“|E ,!l — I'
_ sewmorsooanummsamon Tq o Wiyl

Absorbtion & Aggregate specific gravity
AASHTO-TSS

TESTIMG DATE: 14/902023 ZOMNE S62+000 SG5+000
L H.P 5634000
ar i Material Sub Ballast
NAME COMPANY Gomas Bader
Welght of sample 2000.00 gm
Weight of saturated -dry surface sample (B) 2027.00 gm
Welght of saturated sample In water (C} 1238.00 gm
Weight of dry sample after heating |A) 1889.00 gm
Results:-
Bulk specific gravity = A [ (B-C) 2.5H
Apparent specific gravity = A /{A-C) 2 648
Asorbtion = [ B-A)A 1.911 5

Los Anglos abrasion AASHTO-T96

Results:-
Weight of sample | Weight of sample after test
bofore test (gm) {gm) i gy
5000 3796 24.08
Lab. Engineer OFERATE BY Consubtant Engineer

GOMAA BADR LAB

Name : ,‘__.}-.;qj“ 4 Name : ,m.'r-r-_n*-f;i *f“l‘*'f’“\';:{

Sign : 3
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California Bearing Ratio TEST

[TESTING DATE o | sasen00
o — s
COMPANY
=1 Test Resulls —
Compaction % for Aokd Mpsiture Ratio After Compacted Maold Sweling
Faankd Wi i Tike M [T [TFETS 1
LT T—ry 2UTTA Tare T, igmi Tase e Wi
Mkl WT. Turs WT_ iWei WT, {pm| i Al Tatlah Heigha ) [T
WT. = Wet W, (gm _% Tare WT. +Bry WT. (gm) 1740 Final Height (mm) [0
Wl WL (g} LI ARES I&T THHpremne i}
Wil Donsly o 1y L1%% by W (L5 LEE 00
hl:rﬂ—l-lx_'m_ Liss Rlalorars {onien i Ewclling Raile # e
Pradine Iasly (o rem®y | L3
Compuiiias % i
Loading Remiing -
peniratiin ol | 127 [ 1% | 28 [ 308 | 380 | a4s | so0 | &40 |
1E7T 00

3

E

i

L .
5-
i =:

- [

Calculathons ; -

Cansalinm 223
Mame syl M L

Sigm 1

J il
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MATERIAL il B} KK
=L apuell il o el g gl
INSPECTION PRARERLT) & (‘55
y 1 c i IIIHII“ tnnh.-.'r_ nrlll“

..j_.|:|u| Ty :..l VLTI IS S=ANES
Designer Company
Contractor
Company GOMAA BADER COMPANY
Contractor GB&3-5B-10
Aefrence
G b E::;EAHMED Signii Date 18/9/2023 Time
Contractor FEIAR ’l{l M% Lfbi,
3 [ oo [ MM | vr [ HH | msa
Received by —
ER 18 | g | 2023
$1tos2l 01 s 53 Ko XKK Note
Siatisn Reference _Diepot Rederence Fir Kilomster paint only Start Km is used
Work Acthity
Sub Element of Activity
 Description of Materials SUBBALLAST
563700 TO ;
Location to be Used 563000 TO ﬁ:‘:ﬁ Eﬁ:: R A
MAR Approval Mo Cate
Supplier Mame
Test Requiramant Specification Clause
Reference Photos Yes attached f No Other
ltem | Description Linit Quantity | Amrrival Date | Note
1 Seive Analysis M3 2000 17/9/2023
2 Atterberg Limits (YL 2000 17/9/2023
E| Proctar m*3 2000 17/9/2023
a Los Anglos M~3 2000 18/9/2023
5 specific gravity M*3 2000 18/9/2023
6 | CBR M*3 2000 18/9/2023
Comments by: Comments by:
alin A2 2000 ] g il da s ilAiyally wobblall mals]
APPROVAL STATUS
Organisation | Name Si Date A-AWC-R
Contractor ENG/ AHMED FOUAD ,ﬁ}-‘E nﬂ% tf eed)
aa/ac* Fruief Fe3h favt
GARB** AN
Employers
Representative
* Desigray

** &lignment [/ Dridges: Culvert Only
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Contractar | -oMAA BADER COMPANY MaEmar SompAnY
Company
Contractor GB63-5B-10
Refrence
—— Hame Sign Date 18/9,/2023 Time
55U
Eng/ AHMED ﬂ%
Contractor | o }'}11 WA
B3 | Db || b ' H | s
ER i | g | 2023
51 to 521 Dito 53 Kp NEX ate
Sastion Refarencs Depoteforence | For Kilameter point only Start Kom is wsed |
; Work Activity
CD0DE-3 Subi Elerswet of Acthity
Description of
fistidab Sub Ballast
Location to be
Used 563 K.M
ftem Spacification Test Requirment Test Result Attachment Remark

1 ASTM D 75 Aggregate Sampling According Spacification

i ASTM C 136 Sieve Analysis According Spacification

3 ASTM D 1440 Passing Sieve #200 3.8%

4 ASTM D 4318 Atterberg Limit M.E

L ASTM D 2974 Maisture content T.3%

[ ASTM D 1557 Modifid Proctor 2.224

F) ASTM C 335 Los Anglos £3.96%

B ASTM D 6473 specific gravity 2.538

9 ASTM D 1283 CBR 02.4%
Comments by: Comments by:

'l.-FL_‘H ';md I MM&UW&W
1 b
APPROVAL STATUS

Organisation Mama Sign Date A-AWC-R
Contractor ENG/ AHMED FOUAD | L1 gy o
aas/ac * }“af:i'i ef ReJef )_;:;E'E“ft
GARB**
Employers
Representative

Daesignar
== Aignment/Bndges: Cubmer anky

File: MIR - Matarial Insgection Request Aey E.docs Page 2ol
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 Section - 7 From mhnﬁnﬁiﬂn

wu \

Vo Mt

mhmr-

TESTING DATE 78023 ZONE BEZ+000 |  SEA+D00
locathon KLP 5834000
HAME COMPANY Gomas Bader R P
1-visual nspection test |  operate by
L-Gradiant fegf
| A-gradetion of bulk materias SAMPLE WEIGHT [g] 20714.00 o table classify
sleve size 3 112 1 3 " 8 md PASS soll classify
M retained (g) 00 8.0 =200 20050 1710.0 18780 e A-1-8
Cumalatla Ralakasd (o) 0 57548 A58 000 il ] ia5.0 1=25.0 PRO 2,724
Cuirlaltve Retalhed T o 2.0 10.% 8.6 4.8 44,5 [ X} Wwe T.3%
CumulsSivs Paasing % F00R Brr L&A T4 85.2 T 3.6 B.5.0G 2,538
LOS, 231.96%
CER a2 4%
|8-s0ft material grodation WT.OF semple 500.00 gm
sieve Bize 10 40 200
Curmisihes Rstaieed {g) | 48230 36730 449,00
Cumsdatrey Ralaisad % BE.a0 Ti1.48 Ba.80
Cumulstive Passing %] £3.84 26,54 10.20
[c-General gradient.
siove sizefin) 3 1112 1 34 " w8 #4 #10 | w40 | w200
slave size(mm) 500 aTs %0 19,0 125 LY a7s | 200 | 0425 | 0075
Cumulative Passing % |  100.0 e B3.1 T34 852 857 376 238 | 1008 3.8
NP NP NP
Consultant |
Fousf B34

el



Elestric Exprass Train - HSR
KK Mﬁmhnﬁ-ﬂ;nnm MATROUM e \

il el g Ll g el it il
S i ‘Section - 7 From FOKA TO MARSA MATROUN sapen1) < i
il il
""""'N*, L I . From Station 5044000 To Station 5584177 %ﬂ?
PROCTOR TEST
I TEETING DATE 17182023
llacation H.P B53+000
[HAME COMPANY Gomas Badar
oparate by
Wielght ol emgply swald - B
Maold Volame: 21049 Waier comient % T3
trinl ma ; 1 ] 3 ]
Wi Of Mold+ wet soil 1380 1L 11158 1A
WT. WET 504L 4443.0 LTIEN 11,0 FERLT ]
Wi Density LNl 11% 1347 13110
Tare No. L ] ] T iz {5 3 % (1
THre wi, 363 6.1 oA TE.4 46 146 Tl na
Wi O wel pll i dwre (FLES L 1363 115.3 412 ] ] 1=K ] 146.%
W 0 dry wedl & tare 120.20 LR 1y 130, 133.34 113.24 54,7 1547
Wi, [ water ¥ ] 8 54 54 L1 (T} 1L 106
SWE O dry suil LAk uig 1045 1845 ([T 118 124 1274
Waber coniesd % 3T% 1L1% 1% 1% TR 7.3% ERL 1%
AV, Water conitest % 1% 5.1% TA% 9,05
Dy Deesssiny Lo4 1119 1334 Line
r 1
Curve procior

plicd 17% Las 16

| Consultant |

Yeussef ﬁﬂ"’

= ]
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Y =

= — ity o 3 E — —
Absorbtion & Aggregate specific gravity

AASHTO-TES

TESTING DATE: 18192023 ZOMNE S62+000 5G5+000
LOCATION K.P 563+000 : i A
NAME COMPANY Gomaa Bader
Welght of sample 2000.00 gm
Welight of saturated -dry surface sample (B) 2025.00 gm
Walght of saturated sample in water (C) 1239.60 gm
Weight of dry sample after heating (A) 1993.00 | gm
Resuilts:-
Bulk specific gravity = A | (B-C) 2,538
Apparent :-pncmc__grwwnnfqn-c] 2645
Asorbtion = | B-A)A 1.606 Y
Los Anglos abrasion AASHTO-T96
Results:-
Woight of sample | Waight of sample after test
before tost (gm) (am) Abrasion ratlo (%)
5000 3802 23.96
CFERATE By Consultant Engineer

FOMAL BADR LAR

Name ¢ J'f--tﬁ‘-l; ,,E"a"t

58




Electric Express Train - HSR

Vstmpaciian

S s & i
California Bearing Ratio TEST
sad+000 | 5E 5[0
Sub Ballast
= ]
Mositure Ratio After Compacted Mokl Swelling
i Tare o 1] Tibatdl M ]
[ MVl | hima I T s T T — TV Baie_ T
Frlald W, Bifdaad TII'I'I!'.-I-“!'I'.E 16815 Farad 0150
] n-rl'qt“.ﬂ i5E4 | Tare WT. +Dry WT. (gmi} 15485 Flusl E (7]
y Fidd e LR X DT v e 0
Wt Dewity [ o3y | 1361 ey W (g [T | Bumpls Holghi (men} | 81,00 |
Dy Dty g remmdy Lim 1 pdtuare {antent e 2 Swnlling Masia % o
Frocios Beenity foiom¥y 1134
kel
pewlrElinn 1154 .47 1.41 2.5 ENT] EETT] 445 1.0 .4l
Lad Wealag iy | Vo400 | Sonaon | WFI00 | 110200 | 120900 | V4RS00 | 60040 | E49.0
Laad (KN} 1.7 59 | A5 | ba ' 127 | 146 | 1&s | W65 | 233




